UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 2

CF 5.52 GHz
.

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] ~2.45 dBm)| N M1[1] ~2.17 dBm)|
aod 5.518889100 GH2 30 dém 5.578678170 GH2
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Channel Power
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L J
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Pate: 22FEB.2020 114811

Tx Total 7.96 dBm

CF 5.58 GHz
——

32001 Es

BEilrl 30.0 MHz

Channel Power
Bandwidth 17.98 MHz Power 8.16 dBm

L J

11909763
Pate: 22 FEB.2020 12.08:35

Tx Total 8.16 dBm

Bottom+1 Channel

Spectrum ] @
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~3.64 dbm|
0d 5.696406670 GHz
20d

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.95 MHz Power 6,41 dBm

L J

11909763
Pate: 22 FEB.2020 125741

Tx Total 6.41 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna/ Port 3

CF 5.52 GHz
.

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] -3.17 dBm)| N M1[1] ~2.80 dBm)|
aod 5.525725130 GH2 30 dém 5.573931750 GH2
20d 20d

BEII" 30.0 MHz

Channel Power
Bandwidth 18.04 MHz Power 7.61 dBm

L J

11909763
Pate: 22FEB.2020 11:49.30

Tx Total 7.61 dBm

CF 5.58 GHz
——

32001 Es

BEilrl 30.0 MHz

Channel Power
Bandwidth 18.11 MHz Power 7.98 dBm

L J

11909763
Pate: 22 FEB.2020 12.09:54

Tx Total 7.98 dBm

Bottom+1 Channel

Spectrum ] @
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~3.86 dbm|
0d 5.708755510 GHz
20d

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 18.05 MHz Power 6,43 dBm

L J

11909763
Pate: 22 FEB.2020 12:59.00

Tx Total 6.43 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.2 1.2 6.4 6.2 1.2 7.4
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 4.7 1.2 5.9
Corrected Corrected Corrected Iz%rrtnﬁfgj
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) dBm)
Bottom 6.4 7.4 5.9 11.4
Port 1+2+3
Combined Conducted Power .
ClnilE] Conducted Power Limit (dBm) T (e sl
(dBm)
Bottom 11.4 22.0 10.6 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 114 8 19.4 30.0 10.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 14 /8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

@17 View

<f

MI[1] 4.81 dBm|
30 5.495269520 GHZ

-10 dBm ""

wan | \
L/ NS

5048

60

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 17.93 MHz Power 5.21 dBm Tx Total 5.21 dBm
)il (IR v

11808763
Pate: 22 FEB 2020 13.08:03

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Result: Pass

Spectrum ]

<

RefLevel 3500 dgm  Offset 26.85 d8 & RBW 1 MHz
jo Att 20ds SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

[o17m View
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Channel Power

Bandwidth 17.80 MHz Power 6.19 dBm

L J
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ate: 22 FEB. 2020 13.09:23

Tx Total 6.19 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 3

<f

jo Al
SGL Count 2004200

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
2008 SWT  321ms

VBW 3MHz  Mode auto Sweep

@ 1Rm View

MI[1]

5.13 dBm)|
5.502008060 GHZ|

van |
pv

CF 5.5 GHz

32001 pts

\
.

Span 30.0 MHz

Channel Power

-

Bandwidth 17.92 MHz

Power 4.70 dBm

Tx Total 4.70 dBm

11808763
Pate: 22 FEB 2020 13.10:42

Result: Pass

Bottom Channel

)

Page 379 of 760

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 8.7 1.2 9.9 8.0 1.2 9.2
Middle 8.1 1.2 9.3 7.2 1.2 8.4
Top 6.3 1.2 7.5 4.9 1.2 6.1
. Port 3 Corrected
Channel PoFr)t(jvg:ro(nddBur::]t)ed Duty Cycégé:)orrectmn Conducted Power
(dBm)
Bottom+1 7.7 1.2 8.9
Middle 7.1 1.2 8.3
Top 4.9 1.2 6.1
Corrected Corrected Corrected E%F;]%Tnzgg
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom+1 9.9 9.2 8.9 14.1
Middle 9.3 8.4 8.3 13.5
Top 7.5 6.1 6.1 11.4
Port 1+2+3
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom+1 14.1 22.0 7.9 Complied
Middle 135 22.0 8.5 Complied
Top 11.4 22.0 10.6 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 14.1 8 22.1 30.0 7.9 Complied
Middle 13.5 8 215 30.0 8.5 Complied
Top 11.4 8 19.4 30.0 10.6 Complied

Result: Pass

)

Page 381 of 760

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 1

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] ~1.19 dBm)| N M1[1] ~1.77 dBm)|
aod 5.514793290 GH2 30 dém 5.574850470 GH2
20d 20d

CF 5.52 GHz
.

32001 Es

BEII" 30.0 MHz

Channel Power
Bandwidth 17.89 MHz Power 8.71 dBm

L J

11909763
Pate: 22 FEB.2020 132342

Tx Total 8.71 dBm

CF 5.58 GHz.
e
Channel Pawer

Bandwidth 17.96 MHz Power 8.12 dBm

32001 Es BEilrl 30.0 MHz

Tx Total 8.12 dBm

L J

11909763
Pate: 22 FEB.2020 13.40:05

Bottom+1 Channel

Spectrum ] @
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~2.86 dbm|
0d 5.695385770 GHz
20d

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.94 MHz Power 6,29 dBm

L J

11909763
Pate: 22 FEB.2020 144350

Tx Total 6.29 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna / Port 2

CF 5.52 GHz
.

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] ~1.32 dBm)| N M1[1] ~2.38 dBm)|
aod 5.513586760 GH2 30 dém 5.573556760 GH2
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BEII" 30.0 MHz

Channel Power
Bandwidth 17.83 MHz Power 7.99 dBm

L J

11909763
Pate: 22FEB.2020 132501

Tx Total 7.99 dBm

CF 5.58 GHz
——

32001 Es

BEilrl 30.0 MHz

Channel Power
Bandwidth 17.83 MHz Power 7.19 dBm

L J

11909763
Pate: 22FEB.2020 13.41:24

Tx Total 7.19 dBm

Bottom+1 Channel

Spectrum ] @
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~4.26 dbm|
0d 5.697721010 GHz
20d

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.75 MHz Power 4,88 dBm

L J

11909763
Pate: 22 FEB.2020 144509

Tx Total 4.88 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 17/ 8 dBi Antenna/ Port 3

CF 5.52 GHz
.

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] ~1.78 dBm)| N M1[1] ~2.49 dBm)|
aod 5.522108370 GH2 30 dém 5.586792910 GH2
20d 20d

BEII" 30.0 MHz

Channel Power
Bandwidth 17.88 MHz Power 7.73 dBm

L J

11909763
Pate: 22FEB.2020 132621

Tx Total 7.73 dBm

CF 5.58 GHz
——

32001 Es

BEilrl 30.0 MHz

Channel Power
Bandwidth 17.90 MHz Power 7.05 dBm

L J

11909763
Pate: 22FEB.2020 13.42:44

Tx Total 7.05 dBm

Bottom+1 Channel

Spectrum ] @
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~3.75 dbm|
0d 5.706496670 GHz
20d

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.85 MHz Power 4,93 dBm

L J

11909763
Pate: 22FEB.2020 144528

Tx Total 4.93 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 4.0 25 6.5 5.0 25 7.5
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 3.5 2.5 6.0
Corrected Corrected Corrected Iz%rrtnﬁfgj
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) dBm)
Bottom 6.5 7.5 6.0 11.5
Port 1+2+3
Combined Conducted Power .
ClnilE] Conducted Power Limit (dBm) T (e sl
(dBm)
Bottom 115 22.0 10.5 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 115 8 195 30.0 10.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 14 /8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

@17 View

<f

B MI[1] 5.06 dBm|
30 5.495025780 GHZ|

M1

-10 dBm: ki ML e

",
s i

a8 A

B

5048

60

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 17.88 MHz Power 4.01 dBm Tx Total 4.01 dBm
)il (IR v

11808763
Pate: 22 FEB 2020 13.12:06

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

@17 View

<f

MI[1] 4.58 dBm|
30 5.498303180 GHZ|

can \

dBm- MM

5048

60

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 17.82 MHz Power 5.04 dBm Tx Total 5.04 dBm
)il (IR v

11808763
Pate: 22 FEB 2020 13.13:25

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 3

Result: Pass

-30 dBmf%
i

CF 5.5 GHz 32001 pts

Spectrum :E"

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  321ms  VBW 3MHz  Mode auto Sweep

SGL Count 200/200
@17 View

MI[1] 5.80 dBm|

30 5.506295120 GHZ|
20 d

104d i
0d

J‘N.__

Span 30.0 MHz

Channel Power

Bandwidth 17.89 MHz Power 3.47 dBm

Tx Total 3.47 dBm

-

11808763
POate: 22 FEB. 2020 13.14:44

Bottom Channel

)

Page 388 of 760

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE:

13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 7.5 25 10.0 6.8 25 9.3
Middle 6.7 2.5 9.2 5.8 2.5 8.3
Top 4.8 2.5 7.3 3.4 2.5 5.9
. Port 3 Corrected
Channel PoFr)t(jvg:ro(nddBur::]t)ed Duty Cycégé:)orrechon Conducted Power
(dBm)
Bottom+1 6.5 2.5 9.0
Middle 5.6 2.5 8.1
Top 3.4 2.5 5.9
Corrected Corrected Corrected E%F;]%Tnzgg
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom+1 10.0 9.3 9.0 14.2
Middle 9.2 8.3 8.1 13.3
Top 7.3 5.9 5.9 11.2
Port 1+2+3
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom+1 14.2 22.0 7.8 Complied
Middle 13.3 22.0 8.7 Complied
Top 11.2 22.0 10.8 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 14.2 8 22.2 30.0 7.8 Complied
Middle 13.3 8 21.3 30.0 8.7 Complied
Top 11.2 8 19.2 30.0 10.8 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/PWL 17/ 8 dBi Antenna/ Port 1

CF 5.52 GHz
.

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] ~1.80 dBm)| N M1[1] ~2.38 dBm)|
aod 5.514985470 GH2 30 dém 5.575136400 GH2
20d 20d

BEII" 30.0 MHz

Channel Power
Bandwidth 17.89 MHz Power 7.48 dBm

L J

11909763
Pate: 22 FEB.2020 132808

Tx Total 7.48 dBm

CF 5.58 GHz.
e
Channel Pawer

Bandwidth 17.89 MHz Power 6.69 dBm

32001 Es BEilrl 30.0 MHz

Tx Total 6.69 dBm

L J

11909763
Pate: 22 FEB.2020 134410

Bottom+1 Channel

Spectrum ] @
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~3.52 dbm|
0d 5.695292020 GHz
20d

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.97 MHz Power 4,81 dBm

L J

11909763
Pate: 22 FEB.2020 14:47.57

Tx Total 4.81 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/PWL 17/ 8 dBi Antenna / Port 2

CF 5.52 GHz
.

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
N M1[1] ~2.62 dBm)| N M1[1] -3.78 dBm)|
30 dém 5.513556760 GH2 30 dém 5.573489270 GH2
20d 20d

BEII" 30.0 MHz

Channel Pawer

Bandwidth 17.72 MHz Power 6.80 dBm

Tx Total 6.80 dBm

11909763
Pate: 22FEB.2020 132927

CF 5.58 GHz
——

32001 Es BEilrl 30.0 MHz

Channel Pawer
Bandwidth 17.79 MHz

Power 5.82 dBm Tx Total 5.82 dBm

Ll

J

11909763
Pate: 22 FEB.2020 13.45:29

Bottom+1 Channel

Spectrum ]

<

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
Jo Att
SGL Count 200/200

20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep

(@ 17m View

30 d8m- e

-5.33 dBm|
5.698012560 GHz|

0 dem—

-10 dBm—

20 dBm—t

<30 dBm—

Bm—

50 dBm—t

60 dém—

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.79 MHz Power 3,38 dBm

11909763
Pate: 22FEB.2020 144917

Tx Total 3.38 dBm

Top Channel

Result: Pass

Middle Channel

)
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 17/ 8 dBi Antenna / Port 3

CF 5.52 GHz
.

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] ~2.59 dBm)| N M1[1] -3.62 dBm)|
aod 5.526670100 GH2 30 dém 5.586206060 GH2
20d 20d

BEII" 30.0 MHz

Channel Power
Bandwidth 17.85 MHz Power 6.52 dBm

L J

11909763
Pate: 22FEB.2020 133047

Tx Total 6.52 dBm

CF 5.58 GHz
——

32001 Es

BEilrl 30.0 MHz

Channel Power
Bandwidth 17.92 MHz Power 5.63 dBm

L J

11909763
Pate: 22 FEB.2020 13.46:48

Tx Total 5.63 dBm

Bottom+1 Channel

Spectrum ] @
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~4.95 dbm|
0d 5.706452610 GHz
20d

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.84 MHz Power 3,43 dBm

L J

11909763
Pate: 22 FEB.2020 14:50:36

Tx Total 3.43 dBm

Top Channel

Result: Pass

Middle Channel

)
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ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 6.0 1.4 7.4 6.5 1.4 7.9
Middle 6.4 1.4 7.8 4.9 1.4 6.3
Top 6.5 1.4 7.9 4.7 1.4 6.1
. Port 3 Corrected
Channel PoFr)t(jvg:ro(nddBur::]t)ed Duty Cycégé:)orrechon Conducted Power
(dBm)
Bottom 5.0 1.4 6.4
Middle 5.2 1.4 6.6
Top 5.0 1.4 6.4
Corrected Corrected Corrected E%F;]%Tnzgg
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 7.4 7.9 6.4 12.0
Middle 7.8 6.3 6.6 11.7
Top 7.9 6.1 6.4 11.6
Port 1+2+3
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 12.0 22.0 10.0 Complied
Middle 11.7 22.0 10.3 Complied
Top 11.6 22.0 104 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 12.0 8 20.0 30.0 10.0 Complied
Middle 11.7 8 19.7 30.0 10.3 Complied
Top 11.6 8 19.6 30.0 104 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 1

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~7.60 dBm - MI[1] 516 dBm
aod 5.51879910 GHz| 30 dém 5.58736760 GHz|
204 204
10dp I 10dp

20 dBm—t

<30 dBm—

[t

[

50 dBm—t 50 dBm—t

60 dBm— 60 dBm—

CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.38 MHz Power 5.96 dBm Tx Total 5.96 dBm Bandwidth 36.40 MHz Power 6.42 dBm Tx Total 6.42 dBm

L J T o LN J

11909763 11909763
pate: 22 FEB.2020 145545 ate: 24 FEB.2020 11.39:30

Bottom Channel Middle Channel
Spectrum ] @
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz

jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep

SGL Count 200/200

(@ 17m View

- MI[1] ~6.90 dBm|
aod 5.66619570 GHz|
204

[

50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.40 MHz Power 6,52 dBm Tx Total 6.52 dBm
L J
11908763

Pate: 22FEB.2020 152017

Top Channel

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 2

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~7.03 dbm - MI[1] ~8.53 dBm
aod 5.50776880 GHz| 30 dém 5.58746130 GHz|
204 204
10dp I 10dp I

-20 dem—t -20 dem—t

-30 dem— -30 dem—

[y [

50 dBm— 50 dBm—

60 dBm— 60 dBm—

CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.46 MHz Power 6.48 dBm Tx Total 6.48 dBm Bandwidth 36.38 MHz Power 4.89 dBm Tx Total 4.89 dBm
L J T o LN J
11909763 11909763
Date: 22 FEB.2020 14:57.04 ate 24 FEB.2020 11.40:49
Bottom Channel Middle Channel
Spectrum ] @
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz

jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep

SGL Count 200/200
(@ 17m View

- MI[1] -8.78 dBm|
aod 5.67329800 GHz|
204

[

50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.62 MHz Power 4,65 dBm Tx Total 4.65 dBm
L J
11908763

Pate: 22FEB.2020 152137

Top Channel

Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~5.50 dBm - MI[1] ~5.66 dBm
aod 5.51830040 GHz| 30 dém 5.59259870 GHz|
204 204
10dp I 10dp I
0 dém—
10 dBm—|
20 dam—| \ 20 dam—|
30 dem— 30 dem—
ey [
50 dem—| 50 dem—|
60 dBm— 60 dBm—
CF 5.51 GHz

BEII" 60.0 MHz

Channel Power
Bandwidth 36.68 MHz Power 5.03 dBm

L J

11909763
Pate: 22FEB.2020 14:5823

Tx Total 5.03 dBm

CF 5.59 GHz.
o
Channel Power

Bandwidth 36.56 MHz Power 5.16 dBm

32001 Es BEilrl 60.0 MHz

Tx Total 5.16 dBm

L J

11909763
Pate: 24 FEB.2020 11.42:09

Bottom Channel

Spectrum ] =
Ref Level 35.00 dam  Offset 26,95 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
f@1rm view
- W] ~5.50 dbm
aod 5.66490390 GHz|
20

=t
50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts

Span 60.0 MHz

1 Channel Power
Bandwidth 36.49 MHz Power 4,95 dBm

L J

11909763
Pate: 22 FEB.2020 152256

Tx Total 4.95 dBm

Top Channel

Result: Pass

Middle Channel

)
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.0 2.1 7.1 55 2.1 7.6
Middle 5.5 2.1 7.6 3.9 2.1 6.0
Top 5.5 2.1 7.6 3.6 2.1 5.7
. Port 3 Corrected
Channel PoFr)t(jvg:ro(nddBur::]t)ed Duty Cycégé:)orrechon Conducted Power
(dBm)
Bottom 4.0 2.1 6.1
Middle 4.2 2.1 6.3
Top 4.0 21 6.1
Corrected Corrected Corrected E%F;]%Tnzgg
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 7.1 7.6 6.1 11.7
Middle 7.6 6.0 6.3 11.5
Top 7.6 57 6.1 11.3
Port 1+2+3
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 11.7 22.0 10.3 Complied
Middle 115 22.0 10.5 Complied
Top 11.3 22.0 10.7 Complied
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.7 8 19.7 30.0 10.3 Complied
Middle 11.5 8 19.5 30.0 10.5 Complied
Top 11.3 8 19.3 30.0 10.7 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 1

Spectrum ] = Spectrum ] I@]
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz Ref Level 35.00 dbm  Offset 26.35 B RBW 1MHz
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 56L Count 200/200
(@ 1°m View (@ 1°m View
- MI[1] -8.41 dBm| N MI[1] ~7.94 dBm)|
aod 5.50754950 GHz| 30 dém 5.58125900 GHz|
204 204
1048 I
-20 dem—t
-30 dem—
o=
50 dBm—
60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power
Bandwidth 36.43 MHz Power 5.01 dBm Tx Total 5.01 dBm Bandwidth 36.39 MHz Power 5.46 dBm Tx Total 5.46 dBm
S ] uninn & o ]
11909763 11909763
pate: 22 FEB.2020 14.59.48 Date 24 FEB.2020 114335
Bottom Channel Middle Channel
Spectrum ] &5
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200/200
(@ 17m View
- MI[1] ~7.93 dBm)|
aod 5.66494140 GHz|
204
o=
50 dBm—
60 dBm—
CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Power
Bandwidth 36.45 MHz Power 547 dBm Tx Total 5.47 dBm
L J
11909763
pate: 22 FEB.2020 152423
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] 7.7 dBm - MI[1] ~5.10 dBm
aod 5.50516450 GHz| 30 dém 5.58496390 GHz|
204 204

1008 |

-20 dBm—t
-30 dBm—
preerrmeree” oot
50 dBm—t 50 dBm—t
60 dBm— 60 dBm—

CF 5.51 GHz 32001 Es BEII" 60.0 MHz CF 5.59 GHz 32001 Es BEilrl 60.0 MHz

Channel Power Channel Power
Bandwidth 36.69 MHz Power 5.50 dBm Tx Total 5.50 dBm Bandwidth 36.57 MHz Power 3.89 dBm Tx Total 3.89 dBm

S ] uninn & S ]

11909763 11909763
pate: 22 FEB.2020 150108 Date 24 FEB.2020 114455

Bottom Channel Middle Channel
Spectrum ] @
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz

jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep

SGL Count 200/200

(@ 17m View

MI[1] -9.72 dBm)|

5.67252370 GHz|

- AN

50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.54 MHz Power 3,63 dBm Tx Total 3.63 dBm
L J
11908763

Pate: 22 FEB.2020 152542

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14 /8 dBi Antenna/ Port 3

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~5.02 dBm - MI[1] 9,40 dBm
aod 5.52244020 GHz| 30 dém 5.59280120 GHz|
204 204
10dp I 10dp

0 dem— 0 dem—

-10 dBm— -10 dBm—
20 dBm—t 20 dBm—t
<30 dBm— <30 dBm—

- [

50 dBm—t 50 dBm—t

60 dBm— 60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power
Bandwidth 36.59 MHz Power 4,01 dBm Tx Total 4.01 dBm Bandwidth 36.47 MHz Power 4.16 dBm Tx Total 4.16 dBm
S ] uninn & S ]
11909763 11909763
Date: 22 FEB.2020 150227 Date 24 FEB.2020 114615
Bottom Channel Middle Channel
Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200/200
(@ 17m View
- MI[1] ~9.58 dBm|
aod 5.67221240 GHz|
204

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.54 MHz Power 3,95 dBm Tx Total 3.95 dBm
L J
11908763

Pate: 22 FEB.2020 15:27.02

Top Channel

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 45 2.3 6.8 5.3 2.3 7.6
Middle 2.1 2.3 4.4 0.9 2.3 3.2
Top 5.1 2.3 7.4 3.4 2.3 5.7
. Port 3 Corrected
Channel PoFr)t(jvg:ro(nddBur::]t)ed Duty Cycégé:)orrechon Conducted Power
(dBm)
Bottom 3.8 2.3 6.1
Middle 1.2 2.3 3.5
Top 3.8 2.3 6.1
Corrected Corrected Corrected E%F;]%Tnzgg
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 6.8 7.6 6.1 11.6
Middle 4.4 3.2 35 8.5
Top 7.4 57 6.1 11.2
Port 1+2+3
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 11.6 22.0 104 Complied
Middle 8.5 22.0 135 Complied
Top 11.2 22.0 10.8 Complied
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.6 8 19.6 30.0 10.4 Complied
Middle 8.5 8 16.5 30.0 13.5 Complied
Top 11.2 8 19.2 30.0 10.8 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna/ Port 1

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~5.30 dBm - MI[1] ~9.94 dBm
aod 5.51505110 GHe| 30 dém 5.57541670 GHz|
204 204
10dp I 10dp I
0 dém—
10 dBm—|
20 dam—| 20 dam—|
30 dem— \
e [P
50 dem—| 50 dem—|
60 dBm— 60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz

Channel Power
Bandwidth 36.64 MHz Power 4.49 dBm

L J

11909763
Pate: 22FEB.2020 15:35.44

Tx Total 4.49 dBm

Channel Pawer

Bandwidth 36.49 MHz Power 2.06 dBm Tx Total 2.06 dBm

L J

11909763
Pate: 24 FEB.2020 135511

Bottom Channel

Spectrum ] =
Ref Level 35.00 dam  Offset 26,95 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
f@1rm view
- W] ~7.53 dbm]
aod 5.67497050 GHz|
20

ey
50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts

Span 60.0 MHz

1 Channel Power
Bandwidth 36.32 MHz Power 5,05 dBm

L J

11909763
Pate: 22 FEB.2020 15:59.51

Tx Total 5.05 dBm

Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 2

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
- MI[1] ~5.92 dBm - MI[1] ~10.13 dbm|
30 dém 5.51341050 GHz| 30 dém 5.59370490 GHz|
204 204

1008 |

[
50 dBm—
60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power
Bandwidth 36.42 MHz Power 5.25 dBm Tx Total 5.25 dBm Bandwidth 36.47 MHz Power 0.90 dBm Tx Total 0.90 dBm
S ] uninn & S ]
11909763 11909763
pate: 22 FEB.2020 15:37.03 Date: 24 FEB.2020 135631
Bottom Channel Middle Channel
Spectrum ] @
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200/200
(@ 17m View
MI[1] -8.86 dBm|

5.67336930 GHz,

- ol

50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.42 MHz Power 3,44 dBm Tx Total 3.44 dBm
L J
11908763

Pate: 22 FEB.2020 16:01:11

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/Port 3

32001 Es

BEII" 60.0 MHz

Channel Power
Bandwidth 36.45 MHz Power 3.83 dBm

L J

11909763
Pate: 22 FEB.2020 153823

Tx Total 3.83 dBm

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~5.30 dBm - MI[1] 10,41 dbm|
aod 5.52627450 GHz| 30 dém 5.58633260 GHz|
204 204
10dp I 10dp I
0 dém—
10 dBm—|
20 dam—|
30 dem—
- [
50 dem—| 50 dem—|
60 dBm— 60 dBm—
CF 5.51 GHz

CF 5.59 GHz.
o
Channel Pawer

Bandwidth 36.42 MHz Power 1.18 dBm

32001 Es BEilrl 60.0 MHz

Tx Total 1.18 dBm

L J

11909763
Pate: 24.FEB.2020 135750

Bottom Channel

Spectrum ] B
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200,200
(@17 view
B MI[1] 509 dBm
ad 5.66681630 GHz
20d

[
50 dem—

60 dém—

CF 5.67 GHz 32001 pts

.

Span 60.0 MHz

1 Channel Power
Bandwidth 36.51 MHz Power 3,80 dBm

L J

11909763
Pate: 22 FEB.2020 16:02:30

Tx Total 3.80 dBm

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 3.8 2.3 6.1 4.6 2.3 6.9
Middle 1.2 2.3 35 0.1 2.3 2.4
Top 4.4 2.3 6.7 2.8 2.3 5.1
. Port 3 Corrected
Channel PoFr)t(jvg:ro(nddBur::]t)ed Duty Cycégé:)orrechon Conducted Power
(dBm)
Bottom 3.2 2.3 5.5
Middle 0.3 2.3 2.6
Top 3.1 2.3 54
Corrected Corrected Corrected E%F;]%Tnzgg
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 6.1 6.9 5.5 11.0
Middle 35 2.4 2.6 7.6
Top 6.7 51 54 10.6
Port 1+2+3
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 11.0 22.0 11.0 Complied
Middle 7.6 22.0 14.4 Complied
Top 10.6 22.0 114 Complied

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.0 8 19.0 30.0 11.0 Complied
Middle 7.6 8 15.6 30.0 14.4 Complied
Top 10.6 8 18.6 30.0 11.4 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna/ Port 1

Spectrum ] = Spectrum ] I@]
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz Ref Level 35.00 dbm  Offset 26.35 B RBW 1MHz
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 56L Count 200/200
(@ 1°m View (@ 1°m View
- MI[1] -8.59 dBm| N MI[1] -10.32 dBm|
aod 5.51510730 GHz| 30 dém 5.59468170 GHz|
204 204
1048 I
0 dém—
-10 dBm—
-20 dem—t
-30 dem—
[
50 dBm—
60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power
Bandwidth 36.37 MHz Power 3.82 dBm Tx Total 3.82 dBm Bandwidth 36.27 MHz Power 1.18 dBm Tx Total 1.18 dBm
S ] uninn & S ]
11909763 11909763
Date: 22 FEB.2020 153947 ate 24 FEB.2020 1359.48
Bottom Channel Middle Channel
Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200/200
(@ 17m View
- MI[1] ~7.64 dBm|
aod 5.67495550 GHz|
204
CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Power
Bandwidth 36.56 MHz Power 4,38 dBm Tx Total 4.38 dBm
L J
11909763
Date: 22 FEB.2020 160414
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~7.76 dBm - MI[1] “11.55 dbm|
aod 5.49872790 GHz| 30 dém 5.59377610 GHz|
204 204
10dp I
0 dém—
10 dBm—|
20 dam—|
30 dem—
50 dem—|
60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz

Channel Power
Bandwidth 36.52 MHz Power 4.63 dBm

L J

11909763
Pate: 22 FEB.2020 15:41.06

Tx Total 4.63 dBm

Channel Pawer

Bandwidth 36.50 MHz Power 0.07 dBm Tx Total 0.07 dBm

L J

11909763
Pate: 24 FEB.2020 14.01:08

Bottom Channel

Spectrum ] =
Ref Level 35.00 dam  Offset 26,95 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
f@1rm view
- W] ~9.34 dbm]
aod 5.67346490 GHz|
20

CF 5.67 GHz 32001 pts

Span 60.0 MHz

1 Channel Power
Bandwidth 36.45 MHz Power 2,84 dBm

L J

11909763
Pate: 22 FEB.2020 16:05:33

Tx Total 2.84 dBm

Top Channel

Result: Pass

Middle Channel

)

Page 412 of 760

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/Port 3

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~5.99 dBm - MI[1] 1161 dbm|
aod 5.52139780 GHz| 30 dém 5.60123650 GHz|
204 204
10dp I 10dp I
0 dém— 0 dém—
10 dBm—| 10 dBm—|
20 dam—| 20 dam—|
30 dem— 30 dem—
i [rorm—
50 dem—| 50 dem—|
60 dBm— 60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz

Channel Power
Bandwidth 36.48 MHz Power 3.16 dBm

L J

11909763
Pate: 22 FEB.2020 15:42.26

Tx Total 3.16 dBm

Channel Pawer

Bandwidth 36.51 MHz Power 0.25 dBm Tx Total 0.25 dBm

L J

11909763
Pate: 24 FEB.2020 14.02.27

Bottom Channel

Spectrum ] “é’
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
(@17 view
B MI[1] 916 dBm
aod 5.66640200 GHz|
204

[
50 dem—

60 dém—

CF 5.67 GHz 32001 pts

b

Span 60.0 MHz

|chnnnel Pawer
Bandwidth 36.53 MHz Power 3,11 dBm

L J

11909763
Pate: 22 FEB.2020 16:08:53

Tx Total 3.11 dBm

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 4.0 2.8 6.8 45 2.8 7.3
Top 5.5 2.8 8.3 4.0 2.8 6.8
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) dBm)
Bottom 3.2 2.8 6.0
Top 4.4 2.8 7.2
Corrected Corrected Corrected E%r;]érnzgj
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 6.8 7.3 6.0 11.5
Top 8.3 6.8 7.2 12.3
Port 1+2+3
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 115 22.0 10.5 Complied
Top 12.3 22.0 9.7 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 115 8 195 30.0 10.5 Complied
Top 12.3 8 20.3 30.0 9.7 Complied
Result: Pass
Page 414 of 760 FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna/ Port 1

CF 5.53 GHz

32001 Es

20 dBm—t 20 dBm—t
230 dem—| L 30 dem—
——r [T
50 dBm—t 50 dBm—t
40 dem— 40 dem—

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 26.85 0B & RBW 1 Mnz Ref Level 35.00 0B Offset 26.85 0B & RBW 1 Mnz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~10.87 dbm| B MI[1] 9.4+ dBm
aod 5.56460020 GHz| aod 5.63500420 GHz|
204 204
10dp I 104 I

!Eull 120.0 MHz

L
Channel Power
Bandwidth 76.43 MHz Power 4.03 dBm

L J

11909763
Pate: 22FEB.2020 16:11.56

Tx Total 4.03 dBm

CF 5.61 GHz

32001 Es

SEull 120.0 MHz

Channel Pawer
Bandwidth 76.36 MHz

Power 5.46 dBm

Ll

J

11909763
Pate: 22 FEB.2020 16.26:11

Tx Total 5.46 dBm

Bottom Channel

Result: Pass

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3/ PWL 14/ 8 dBi Antenna / Port 2

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 dB @ RBW 1 MHz Ref Level 35.00 dem  Offset 26.35 dB @ RBW 1 MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
N M1[1] -11.06 dBm N M1[1] ~11.70 dBm)|
30 dém 5.49848220 GHz| 30 dém 5.57826100 GHz|
20d 20d
1048 | 104 |
0 dém—
-10 dm—
-20 dem— -20 dem—
-30 deém— -30 deém—
" [—
50 dim—t 50 dim—t
60 dBm— 60 dBm—
CF 5.53 GHz 92001 pts Span 120.0 MHz CF 5.61 GHz 92001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76.45 MHz Power 4.45 dBm Tx Total 4.45 dBm Bandwidth 76.36 MHz Power 4.00 dBm Tx Total 4.00 dBm
11908763 11908763
pate: 22 FEB.2020 16:13.15 ate 22 FEB.2020 1629:30

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/Port 3

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 dB @ RBW 1 MHz Ref Level 35.00 dem  Offset 26.35 dB @ RBW 1 MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] -12.42 dBm N M1[1] ~10.46 dBm)|
aod 5.52630640 GHz| 30 dém 5.60638510 GHz|
20d 20d
1048 | 104 |
-20 dem— -20 dem—
-30 deém— -30 deém—
[
50 dim—t 50 dim—t
60 dBm— 60 dBm—
CF 5.53 GHz 92001 pts Span 120.0 MHz CF 5.61 GHz 92001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76.07 MHz Power 3.16 dBm Tx Total 3.16 dBm Bandwidth 76.01 MHz Power 4.44 dBm Tx Total 4.44 dBm
11908763 11908763
pate: 22 FEB.2020 16:14:35 pate 22 FEB.2020 16.30.49

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna

®

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 3.1 2.1 5.2 3.7 2.1 5.8
Top 4.6 2.1 6.7 3.1 2.1 5.2
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) dBm)
Bottom 2.1 2.1 4.2
Top 3.5 21 5.6
Corrected Corrected Corrected E%r;]érnzgj
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 5.2 5.8 4.2 9.9
Top 6.7 5.2 5.6 10.7
Port 1+2+3
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 9.9 22.0 12.1 Complied
Top 10.7 22.0 11.3 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 9.9 8 17.9 30.0 12.1 Complied
Top 10.7 8 18.7 30.0 11.3 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3/ PWL 14 /8 dBi Antenna/ Port 1

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 dB @ RBW 1 MHz Ref Level 35.00 dem  Offset 26.35 dB @ RBW 1 MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
N M1[1] ~11.56 dBm N M1[1] -10.61 dBm)|
30 dém 5.55503800 GHz| 30 dém 5.63494800 GHz|
20d 20d
1048 | 104 |
0 dém—
-10 dm—
-20 dem— -20 dem—
-30 deém— -30 deém—
Aty [o—
50 dim—t 50 dim—t
60 dBm— 60 dBm—
CF 5.53 GHz 92001 pts Span 120.0 MHz CF 5.61 GHz 92001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76.30 MHz Power 3.09 dBm Tx Total 3.09 dBm Bandwidth 76.48 MHz Power 4.62 dBm Tx Total 4.62 dBm
11908763 11908763
pate: 22 FEB.2020 16:1558 pate 22 FEB.2020 163216

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna / Port 2

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 dB @ RBW 1 MHz Ref Level 35.00 dem  Offset 26.35 dB @ RBW 1 MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
N M1[1] -11.76 dBm N M1[1] -12.73 dBm)|
30 dém 5.49891350 GHz| 30 dém 5.58375080 GHz|
20d 20d
1048 | 104 |
0 dém—
-10 dm—
-20 dem— -20 dem—
-30 deém— -30 deém—
——— [—
50 dim—t 50 dim—t
60 dBm— 60 dBm—
CF 5.53 GHz 92001 pts Span 120.0 MHz CF 5.61 GHz 92001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76.50 MHz Power 3.66 dBm Tx Total 3.66 dBm Bandwidth 76.39 MHz Power 3.06 dBm Tx Total 3.06 dBm
11908763 11908763
pate: 22 FEB.2020 16:17.18 pate 22 FEB.2020 163335

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80/MCS2 / MIMO / Port 1+2+3 / PWL 14/ 8 dBi Antenna/ Port 3

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 GB @ RBW 1MHz Ref Level 35.00 dbrm  Offset 26.35 GB @ RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 56L Count 200/200
(@ 1°m View (@ 1°m View
- MI[1] -13.10 dBm N MI[1] -12.35 dBm|
aod 5.52666640 GHz| 30 dém 5.64232400 GHz|
20 20
10 - 10 L
0 dém—
-10 dBm—
-20 dem—t -20 dem—t
-30 dem— -30 dem—
[reme——
50 dBm— 50 dBm—
60 dBm— 60 dBm—
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76.22 MHz Power 2.12 dBm Tx Total 2.12 dBm Bandwidth 76.27 MHz Power 3.45 dBm Tx Total 3.45 dBm
S ] i & o ]
11909763 11909763
pate: 22 FEB.2020 161835 pate 22 FEB.2020 163455
Bottom Channel Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 7.3 0.7 8.0 7.4 0.7 8.1
Port 3 Port 4
Coigr:cs';ed Duty Cycle Corrected Coizrutcdged Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 6.6 0.7 7.3 5.9 0.7 6.6
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 8.0 8.1 7.3 6.6 13.6
Port 1+2+3+4
Combined Conducted Power .
ClEinE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 13.6 21.8 8.2 Complied
De Facto EIRP Limit Comparison
Port
Clo+ri;;:i;r:: d Directional De Facto
Channel Antenna EIRP (dBm) EIRP Limit Margin (dB) Result
Conducted | i (4Bi) (dBm)
Power
(dBm)
Bottom 13.6 8 21.6 29.8 8.2 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum :E"

Ref Level 35,00 d8m  Offset 26.85 dB @ RBW 1 MHz
o At 2008 SWT  321ms  VBW 3MHz  Mode Auto Sweep

SGL Count 200/200

@ 17m View

Mi[1] 3.39 dBm|

30d 5.494779230 GHZ|
204

104d -

d8 M1
¢ b1
o N ~

-10 B

-20dB

e \

Gt

50 df

50 df

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 16.61 MHz Power 7.28 dBm Tx Total 7.28 dBm
)il (IR v

11908763

Joate: 21 FEB.2020 07.39:41
Bottom Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  321ms
SGL Count 200/200

@17 View

<f

VBW 3MHz  Mode auto Sweep

20d MI[1]

3.24 dBm|
5.497448200 GH|

o

|/ \
v

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 16.51 MHz

-

Power 7.43 dBm Tx Total 7.43 dBm
LU

11808763

Pate: 21 FEB 2020 07.40:59

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  321ms
SGL Count 200/200

@17 View

<f

VBW 3MHz  Mode auto Sweep

20d MI[1]

4.18 dBm)|
5.502429920 GHZ|

M1

an | \
e

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 16.54 MHz

-

Power 6.61 dBm Tx Total 6.61 dBm
LU

11808763

Pate: 21 FEB 2020 07.42:17

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum :E"
RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200
@ 17m View
B MI[1] 4.70 dBm)
30 5.504187680 GHZ|
20 d
4 I
10 i
0d8 ML
a3
P
-10 ey
-20d
\
B
50 d
50 d
GF 5.5 GHz 32001 pts 8pan 30.0 MHz
Channel Power
Bandwidth 16.54 MHz Power 5.90 dBm T Total 5.90 dBm
)il (IR v
11908763
jDate: 21 FEB 2020 07:43:36
Bottom Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 8.6 0.7 9.3 8.0 0.7 8.7
Middle 7.9 0.7 8.6 7.1 0.7 7.8
Top 8.4 0.7 9.1 6.5 0.7 7.2
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 7.7 0.7 8.4 6.8 0.7 7.5
Middle 6.9 0.7 7.6 5.7 0.7 6.4
Top 7.4 0.7 8.1 6.4 0.7 7.1
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom+1 9.3 8.7 8.4 7.5 14.5
Middle 8.6 7.8 7.6 6.4 13.7
Top 9.1 7.2 8.1 7.1 14.0
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom+1 145 21.8 7.3 Complied
Middle 13.7 21.8 8.1 Complied
Top 14.0 21.8 7.8 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom+1 14.5 8 22.5 29.8 7.3 Complied
Middle 13.7 8 21.7 20.8 8.1 Complied
Top 14.0 8 22.0 29.8 7.8 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 1

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
N M1[1] ~2.24 dBm)| N M1[1] ~2.66 dBm)|
30 dém 5.517244770 GH2 30 dém 5.573377710 GHz
20d 20d
104 1048 |
0 dey 0 dey
-10 df -10 df
20 d 20 d

-30 dém /

S0de

-30 dém /

S0de

60 dem:

60 dem:

CF 5.52 GHz 32001 Es BEII" 30.0 MHz CF 5.58 GHz 32001 Es BEilrl 30.0 MHz

Channel Pawer Channel Pawer

Bandwidth 16.63 MHz Power 8.62 dBm Tx Total 8.62 dBm Bandwidth 16.63 MHz Power 7.85 dBm Tx Total 7.85 dBm

Ll ) uninn & I ]

11909763

11909763
Pate: 21 FEB.2020 075720 Pate: 21 FEB.2020 08.16:19

Bottom+1 Channel Middle Channel

Spectrum ]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200

[@17m view

- MI[1] ~2.37 dbm|
30 dBm 5.695090470 GHz

<

-10 d

<20 d /
-30 dem:
-:umn"‘/

S0de

60 dem:

CF 5.7 GHz
| chonnel Pawer

Bandwidth 16.58 MHz Power 8,35 dBm Tx Total 8.35 dBm
L J

11909763

pate: 21 FEB.2020 09:14.51

32001 pts Span 30.0 MHz

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 2

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 SGL Count 200/200
(@ 1°m View (@ 1°m View
N MI[1] ~2.48 dBm| N MI[1] ~3.19 dBm)|
30 dém 5.516790100 GH2 30 dém 5.581889940 GH2
204 204
1048 L 104 I
0 dey 0 dey
-10d -10d
-20d / -20d
-30 dem / -30 dem /
o e
S0ds S0ds
60 dem: 60 dem:
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Channel Power Channel Power
Bandwidth 16.52 MHz Power 7.99 dBm Tx Total 7.99 dBm Bandwidth 16.52 MHz Power 7.13 dBm Tx Total 7.13 dBm
S ] uninn & S ]
11909763 11909763
pate: 21 FEB.2020 07:58:39 ate: 21 FEB.2020 081738
Bottom+1 Channel Middle Channel
Spectrum ] @
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200
(@ 17m View
N MI[1] ~3.99 dBm)|
30 dém 5.698199120 GH2
20
1048 L
0 dey
-10d
-20d /
-30 dem / \
pPestremr=" [ |
S0ds
60 dem:
CF 5.7 GHz 32001 pts Span 30.0 MHz
|chnnnel Power
Bandwidth 16.52 MHz Power 6,53 dBm Tx Total 6.53 dBm
L J
11909763
pate: 21 FEB.2020 09.15.09
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 3

Spectrum ] = Spectrum ] =

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep

5GL Count 200/200 5GL Count 200/200
(@1 view (@1 view
- W] ~3.09 dbm] - W] 3.67 dbm]
aod 5.521487770 GH2 30 dém 5.582754290 GH2
20 20
o 1 o |
0d8 0d8
- -
204

-30 dém /

S0de

\m -30 dém /

S0de

60 dem:

60 dem:

CF 5.52 GHz 32001 Es BEII" 30.0 MHz CF 5.58 GHz 32001 Es BEilrl 30.0 MHz

Channel Power Channel Power
Bandwidth 16.53 MHz Power 7.72 dBm Tx Total 7.72 dBm Bandwidth 16.49 MHz Power 6.92 dBm Tx Total 6.92 dBm
S ] uninn & S ]

11909763

11909763
Pate: 21 FEB.2020 075957 Pate: 21 FEB.2020 08.18:56

Bottom+1 Channel Middle Channel

Spectrum ]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200

[@17m view

<

MI[1] -3.14 dBm)|
5.701687450 GHz

-10 d

<20 df

m"/

S0de

60 dem:

CF 5.7 GHz
| chonnel Pawer

Bandwidth 16.49 MHz Power 7,39 dBm Tx Total 7.39 dBm
L J

11909763
Pate: 21 FEB.2020 0901728

32001 pts Span 30.0 MHz

Top Channel

Result: Pass

Page 431 of 760 FCC 15.407 WLAN- Template Vers. 1.4

)



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 4

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
N M1[1] -3.81 dBm)| N M1[1] ~4.81 dBm)|
30 dém 5.522698040 GH2 30 dém 5.578898470 GH2
20d 20d
1048 | 104 |
0 dey 0 dey
-10 df -10 df
20 d / 20 d
-30 dem —/ -30 dem /
[ [
50dm 50dm
60 dem: 60 dem:
CF 5.52 GHz 92001 pts Span 30.0 MHz CF 5.58 GHz 92001 pts Span 30.0 MHz
Channel Power Channel Power
Bandwidth 16.48 MHz Power 6.78 dBm Tx Total 6.78 dBm Bandwidth 16.50 MHz Power 5.68 dBm Tx Total 5.68 dBm
S ] uninn & o ]
11908763 11908763
pate: 21 FEB.2020 080115 pate 21 FEB.2020 0820:15
Bottom+1 Channel Middle Channel
Spectrum ] =
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200
[@17m view
N M1[1] ~4.43 dBm)|
30 dém 5.696665420 GH2
20d
1048 |
0 dey
-10 df
-20 d
-30 dem / \
[ ==
50 o
60 dem:
CF 5.7 GHz 32001 pts Span 30.0 MHz
|chnnnel Pawer
Bandwidth 16.54 MHz Power 6,37 dBm Tx Total 6.37 dBm
L J
11908763

Pate: 21 FEB.2020 0901846

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 4.8 1.7 6.5 5.4 1.7 7.1
Port 3 Port 4
Coigr:cs';ed Duty Cycle Corrected Coizrutcdged Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 3.7 1.7 5.4 3.3 1.7 5.0
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 6.5 7.1 5.4 5.0 121
Port 1+2+3+4
Combined Conducted Power .
ClEinE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 12.1 22.0 9.9 Complied
De Facto EIRP Limit Comparison
Port
Clo+ri;;:i;r:: d Directional De Facto
Channel Antenna EIRP (dBm) EIRP Limit Margin (dB) Result
Conducted | i (4Bi) (dBm)
Power
(dBm)
Bottom 121 8 20.1 30.0 9.9 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 321ms VBW 3MHz  Mode auto Sweep
SGL Count 2004200

@ 1Rm View

7

MI[1] 5.36 dBm|
30 5.496111370 GHZ|

M1
Y

CF 5.5 GHz
Channel Power

32001 pts Span 30.0 MHz

Bandwidth 16.71 MHz Power 4.82 dBm

-

Tx Total 4.82 dBm
LU

11808763
Pate: 27 FEB 2020 12.16:41

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 321ms VBW 3MHz  Mode auto Sweep
SGL Count 2004200

@ 1Rm View

7

MI[1] 4.85 dBm|
30 5.503834260 GHZ|

CF 5.5 GHz
Channel Power

32001 pts Span 30.0 MHz

Bandwidth 16.69 MHz Power 5.42 dBm

-

Tx Total 5.42 dBm
LU

11808763
Pate: 27 FEB.2020 121759

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 321ms VBW 3MHz  Mode auto Sweep
SGL Count 2004200

@ 1Rm View

7

B MI[1] 5.95 dBm|
30 5.494576730 GHZ|

CF 5.5 GHz
Channel Power

32001 pts Span 30.0 MHz

Bandwidth 16.72 MHz Power 3.71 dBm

-

Tx Total 3.71 dBm
LU

11808763
POate: 27 FEB 2020 1219:17

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 4

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  321ms
SGL Count 200/200

@17 View

7

VBW 3MHz  Mode auto Sweep

20d MI[1]

6.57 dBm|
5.497146340 GH|

M1

\
-30 dBm— —
e \'

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 16.65 MHz

-

Power 3.34 dBm Tx Total 3.34 dBm

11808763

Pate: 27 FEB 2020 12.20:35

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 6.9 1.7 8.6 5.9 1.7 7.6
Middle 7.3 1.7 9.0 6.5 1.7 8.2
Top 7.0 1.7 8.7 5.2 1.7 6.9
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel P Correction Conducted Correction Conducted
ower Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 5.0 1.7 6.7 45 1.7 6.2
Middle 6.4 1.7 8.1 5.2 1.7 6.9
Top 6.7 1.7 8.4 5.6 1.7 7.3
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom+1 8.6 7.6 6.7 6.2 134
Middle 9.0 8.2 8.1 6.9 14.1
Top 8.7 6.9 8.4 7.3 13.9
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom+1 134 22.0 8.6 Complied
Middle 14.1 22.0 7.9 Complied
Top 13.9 22.0 8.1 Complied
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom+1 13.4 8 21.4 30.0 8.6 Complied
Middle 14.1 8 22.1 30.0 7.9 Complied
Top 13.9 8 21.9 30.0 8.1 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 1

Spectrum ] I@] Spectrum ] I@]
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 SGL Count 200/200
(@ 1°m View (@ 1°m View
MI[1] -3.52 dBm| N MI[1] ~3.00 dBm)|
aod 5.517083530 GH2 30 dém 5.574956280 GH2
204 204
10 - 10 L
0 dey 0 dey
-10d -10d
-20d -20d
a0 damf% 30 dam—| x
- M"‘*ﬂl ‘ MI
5008 5008
60 dem: 60 dem:
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Channel Power Channel Power
Bandwidth 16.66 MHz Power 6.85 dBm Tx Total 6.85 dBm Bandwidth 16.79 MHz Power 7.32 dBm Tx Total 7.32 dBm
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 2
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 3
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 4
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